Dimplicily

FRONT ROCKER ARMS CLEVISES

LOCK KUTS

Attachment

To attach the 42- Rotary Mower to tha Tractor,
follow the saquence of steps os _cuLLinbd below;

1, ©Place the mower baside the tractor, and turm
the tractor wheels to full leit positdon, Befors
gliding the mower under the tractor, remove
the hair gin cotters and pint compeacting the
clevizez cn front end of ball assembly. Allow
the rocker arms to drop down. This will now
provide sufficlent clearance for the mower Lo
slide under the tractor, WIth the mower undar
the Iractor, replase the clevises on Tocker arms
and fasten with hair pin cotters and pins.

2. Connect the -rockers amms e front moundong
brackets under the tragtor, by using pins and
hair pin cotters as shown in flgura 2,

3. FPlage the tractor Uft lever in 1ts rear position
and attach the mower HIt lever to the tractor
Lift arm on right hand sida of tracter as shown
in figure 3, Tae hex capscrew, Hatwashers,
and hax nut furnished for this purpose,

4. (Connect the mower l1ift chaln o the 1L lever
by fastening the lift llnks in place with a pin
and hair pln cotter as shown in HBgure 3.

%. Place the cross drlve belt in position on the

: mower drive pulley. Give the belt'a 907 twist

towards tha leit hand =lde of the tractor and

mount belt to larger pulley of power take—off

a5 shown in flgure 3. When installad in pro-

per manpar, the belt should mn from the lalt

side of mower pulley to bottom side of power
take-off pulley.

42" Rotary Mower

MFR5. ND. 407

BAJL ASSEMALY "

MOWER ORIVE PINLLEY -

HEIGHT
ADJUSTING SCREWS

HAIR PiN COTTER /;il
ROCKER ARM
="='=-'=--=..=,.=Il _ s

FRONT MOUNTING BRACKET

Fig. 2
Adjustments

T chack the final adjustmant of the mower helght,
place the tracter with the mower attached, on a
smooth flat surface. Rolate the conter blade to the
front and measure the dlstance from ite [ront tip o the
ground. Thon rotate each of the side blades so that
their Hps can be measurad at the front. Far best

"mowing results, the leading tip of the center blade

should be sbeiut 174"  higher than the tralling tip of
the two side blades. To abtain this adjustment, re-
move pins from clevises and rocker arms, leosen the
hex mit In-back of cach clevis and turt each clevis in
or cut suffloiantly to achievs thls settlng. In making
this adjustment, be 5ure that both clevises are adjust-
ed equally. :

SIMPLIGCITY MANUFACTURING COMPANY. INC. mowuws s

TP-1280



MOWER LIFT LEVER LIFT ARN
TLe

Qo

PTG PULLEY

s = TR
ST . by
N/ et omes s,
¥/ LIFT ciam

CROSS DRIVE BELT

Fig. 3

Qperation

1. Sat mower to desired helght of cut by turming the
adjusting screw handles counter-clockwise o lowar
the cut, and clockwisea ko ralse the cut, Turn each
adjusnghandle anegqual numberof Hmes o lnsure
level operation. '

Z. Start the iractor englne with the power take-off in

the disengaged positlen, and lower the mower 1o

cutting poslion by releaxing the tractor Uit lever,

3. Engage the power take-off to seb the mowar blades
in operation; engagea the acter clutch and procesd
with mowing..

4. To ransport the mower; disengage the power take—
off to stop blades. Ralsa the mower above the
surface by pushing the traclor 1ft lever o forward
lockad positton.

Belt Tension

The mower spindle drive beltis spring lozded and requires
no further adjustment.

WOTE: The cross drive belt and the blada deive belr
are 3 super combine type ball and are designed and
manufactured toprovidalong and satisfactory servica,
Becauza of tha special desiogn of these belts, 1t 1s
urged thatyou replace them only with gemuinersplace—
ment bells oprderad frmom your desler. Consult the
parts list far the ocormect part numbers for these bolts
when replacement is necessary. .

Lubrication

The mower arbor spindles are supported in prolubri-
cated, scabed ball bearing a9scmblies, which do not re-
fuire further attentlon.

CAUTION

MOWER SHALL NOT BE USED WITHOUT 'EITHER

VACUUM COLLECTOR ADAFTER OR THE
THE DEFLECTOR ADAPTER IN PLACE.

- IMPORTANT

USE ONLY 5IMPLICITY REPLACMENT
BELTS & BLADES

_ Caution

It is the responsibility of the cperator to see that the
area whera tha mower will be used Is free of all types
of foreign material. This Includes wire, rope, rags,
sticks, botiles, cans, plpe, and rocks, etc. These
represent potentfal dapgers to mower, cSparatar, and
spectators; a5 well as having a dulling effect on the
mower blades.

Always guard for obstacles when mowlng, and, never
leave mower runping while unatiended,




' BAIL ASSEMBLY

3

—rder by Part Humber

t——‘crde.r by Fart Wumber .

Ref. Part Description Ref. Part Description
Let. No. Let. o,
A 108229 | Bail Assembly : K 8161045} Clip, Spdng
B 705049 | Capsorew, Hex Hd., 1/2"-13 HG L 105051 ] Spacer
O lx11/40 g, ' M 1082281 Rockor Atm
i 105051 § Spacer N 118053 | Pin
D 719603 | Washer, Plain, 7716 P 1082 19| Bracket aszembly, Front
E 720004 | Washer, Lock, 1/2" . o | 7o2o02| Bolt, Camiage,3/ 8 -16 NC x 1"
F 717006 | Nut, Hex, Full, 1/2"-13 NG R 720002 | Washer, Lock, 3/8" '
e 717016 | Nut, lex, Jam, 1/2*-20 NF 5 717003 F Nur, Hex, Full, 3/87=16 NG
u 154304 | Yoke End, Adiusking T 705049 ] Capscrew, Hex, 1,/2"-13NCx 1 L/9
] 154305 | Yoke Pin U 720004 | Washer, Lock, 1/2° )
v 717006 Rut, Hex, Full, /I -13 NG




MOWER UNDERSIDE

N - = e . — -

J
okt el ' b :1-_\,-.-\_.'\_‘_.3'::&_\ :
- oo . ' fevoo T -

+ .

e e ke e o s el i
R R T AN A T i R i R S S

Order by Part Humber

Ref. | Part | met. | Part . ’
Letter ‘No. ’ Description Letter|  Wo. Dascoriptign
A 108451 Roller W/Bushing L 720001 Washer, Lock, S/16"
B 108361 | Baffle M 717001 Hut, Hex, Full, 5/16"-18 NG
G 108214 Guard Assembly, Bousing N 108224 Bracket, Roller, Lower, L.H.
ol 108186 Clip Paffle P 108426 Eracket & Shall Assembly
E 719006 | Washer; Flaln, 1/4" 3 717003 ¢ Mut, Hex, Full, 3/8"-16 HC
F 720003 | WWasher, Lock, 1/4* R 720002 ¢ Washer, Lock, 3/8"
G 717005.1 Hul, Hex, Full, 1/4"-20 NC S 702003.1 Bolt, Garrlage, 3/8"-16 NG
H 715018 | Capscrew,Hex, 1/4"-20 x 5/8" 1g. =% 354" 1g.
1 714012 | -Zerew, Recessed Hex, Self-Tapplng T l0841% | Bushings
1/4"-20 NC x 7/8" Ig. u 722011 | Plu, Gotter, 3/16" x 1" lg.
K 702015 | Bolt, Carrlage, 5/16"-18 NG v 115001 | Washer
x 354 1, w | 702002 Bolt, Garriage, 3/87-16 NC < 1" lgl.




DECK ASSEMBLY

‘Order by Part Number

Ref. Part Ref, Part
Let. Ho, Description Let. | Mo, Description
A 108854 | Mower Housing K 717003 Hex Mut, Full, 3/8-16
B 108420 Cover, H.IL 1. 157247 Guard,. I, H,
c 103421 Cover, L. H. M | 157246 Guard, B H.
D 108366 Bar, Reinloreing 4] 718001 Washer, Plain, 3/
E F15067 Screw, Tuplite, 1/4-20x 3/8'" 1y, P 108102 Daeal :
F 1o%525 Pelloctor «Q 168031 Decal
G | 703004 BEolt, 3/8-16 x 3/4 I, R | 106719 Dezal
H BlE110g Bpeoer 5 108507 Deeal
J 720002 Washer, Lock, 3/8"




ROLLER ASSEMBLY

i
Lol

e Ran AR LT
N L] G

Qrder by Part Numher




ROLLER ASSEMBLY

Order by Part Number

T

Referenca Part : Description

-Letter Ho. : '
A 108415 Seraw Assembly, Adjusting
B 71001 ‘Washer, Flain, 3/8"
c 10824} Eocket Assembly, Grank
D 717510 Nut, Hex, Full, Logk, 3/8"~16 HG
E 108172 Pivol
F 722001 Cotter Pin, 3/32" x 3/4" lg.
G 108242 - Link, Lift
H 702004 Belt, Carrlage, 3/8"—16 NC x 3/4% 1g.
T 720002 - Washer, Lock, 3_;"5“'__
4 717004 Hut, Hex, Full, 3/8"-16 NG
L 106198 ) Lever, Mower Lift
M " 1081539 Link, Mower Lift
2] 153056 Pin, Lock
P Blo1045 Clp, Spriog
Q FOS005 Capscrew, Hex Hd., 3/8"-16 NC x 1" lg.
B 717510 Nut, Hex, Fuil, Lock, 3/8"-16 HG. -
5 101084 - Ghain
T - ?1?5_10 Nut, Hax, Full, Lock, 3/3"-16 ¥C
u 719001 3/8" Washer
v " 75005 Gapscrew, Hex Hd., 3/8-16x1* 1g.
W 108424 Arm Assembly, Rocker
X 108234 Brackat, Roller, L H.
¥ 108233 Brackat, Roller, R.H.
2 10E359 Bar Assembly, Eoller
AR, 705005 Capscrew, Hex Hd., /B =16 NG x 1" 1g.
AR 717003 . Hut, Hex, Full, 3/8"-16 NC
AC 715001 Washer, Plain, 3/8" .
AD FI750 Muot, Hex , Full, Lock, 3/8°-16 NC
AF 108360 Spring, Ad]. Screw
AT F2in11 Fin, Gottar, 3/16" x 1" 1g.
A 116001 Washer
AH 108432 Rizllep w/Bushing
AT AZE1035 Washer .
Y 108358 Shaft & Support Arm,
AL o 108431 Roller W/ Bushing
AW 702003 . Bolt, Carrlage, 3/8"=16 NC x 3/4" la.
AN F20002 Washer, Lock, 3/8% .
AP 71901z Nut, Hex. Full
ALY 713504 Set Sorow
ATt 15%419 Buchinga




ARBOR ASSEMBLIES

ol Pan Hel. Farl

Tat, . Despription Lel. Hera Deacription

h JLIEETHE Hel, V" [Cross Drive) T 10A25 Arlor Drive Adzsinbly

k] 109209 Ball, v (MowerSpindle Drive) u 10B258 ¥onife Dlade

L TITalT Hex. Jam Lock Rul, 3/41"-14 v TRO002 Lotk Washer, 3/8°°

0 INA207 Cropo Dirive Pulley . W TIS02d Thek. Hal Capacraw, 378 *=16x5 /8"
F TRa0ls Key, Woodimedl, 481 X 10E250 Arbor Agserably

F 123504 Sel Berew, SSI67-1R x 378" ¥ 108257 Wagher

i 10B245 Spacer 4 15060 Spring

1L 1068142 Tulley Ay 91 o2 Flain Washar, 515"

I toalde Flinger AD | LOE3ER Idler Pulley

K 1o818] Washer AC | 156131 Siud

L 10AZ0Z Brearing . AD | TINHZ Frain Washer, 5716

I 1DpE201 Sprcer AE | m17003 Full Eack Hex. Nal, 373"=18
o 10R200 Artor Tube AEsetobly AF ] 108414 Screw

» 717003 Futl Hex. Mul, 3738°"-18 AG 108416 Iller Lever Apsembly -

Q TA0p0 ok Washer, 378 '

I T Carrlage Holl, 3/E"-10 x 3/4" Ad 103472 Washer

3 705010 ' Hew.Cap Herew 38185 1-3/4"g; AK | @1mms | Rser



